Report

Salmon Creek
Wastewater Management System

Wastewater Facilities Plan/
General Sewer Plan Amendment

Prepared for

Clark County
Department of Public Works

August, 2013

Prepared by
CH2MHILL



Printed on
Recycled and
Recyclable
Paper

SCTP FP UPDATE 080513 RECOVERED.DOC



Contents

Section Page

1 INETOAUCHION ettt se s s s ssssssesesenensnsnnens 1
1.1 Plan ODbJectiVes........ccoiiiiiiiiiiiiiiiiici e 1
1.3 Plan Organization............ccccciiiiiiiiiiiii s 1
1.4  Related DOCUMENLS........cooirieiiuiirieieiiireeceeee et 2

2 Background INfOrmation ... 5
2.2 Demography and Land Use...........ccccccciviiiiiiiniiiiiiiiiicccccecces 5
2.3  Current Conveyance and Treatment Processes.............ccccccoeiviriinnniiiniccncnnnnen. 5
[...]
glbenzo (a,j)acridine (224-42- 610M/625M 25 10.0
g)ibenzo (a,h)acridine (226-36- 610M/62SM 25 10.0
Dibenzo(a-#)anthracene
(53-70-3)(1,2,5,6- 625 0.8 1.6

dibenzanthracene)
Dibenzo(a,e)pyrene (192-65-4) 610M/625M 2.5 10.0
Dibenzo(a,h)pyrene (189-64-0) 625M 2.5 10.0
;,)B—chhlorobenmdme (91-94- 605/625 0.5 10
Diethyl phthalate (84-66-2) 625 1.9 7.6
Dimethyl phthalate (131-11-3) 625 1.6 6.4
Di-n-butyl phthalate (84-74-2) 625 0.5 1.0
2, 4-dinitrotoluene (121-14-2) 609/625 0.2 0.4
2,6-dinitrotoluene (606-20-2) 609/625 0.2 0.4







Page 45 of 46
Permit No. WA0023639

| Aldrin (309-00-2) 608 0.025 0.05
alpha-BHC (319-84-6) 608 0.025 0.05
beta-BHC (319-85-7) 608 0.025 0.05
gamma-BHC (58-89-9) 608 0.025 0.05
delta-BHC (319-86-8) 608 0.025 0.05
Chlordane (57-74-9) ° 608 0.025 0.05
4,4-DDT (50-29-3) 608 0.025 0.05
4,4°-DDE (72-55-9) 608 0.025 0.05"
4,4 DDD (72-54-8) 608 | 0.025 0.05
Dieldrin (60-57-1) 608 0.025 0.05
alpha-Endosulfan (959-98-8) 608 ‘ 0.025 0.05
beta-Endosulfan (33213-65-9) : 608 0.025 0.05
Endosulfan Sulfate (1031-07-8) 608 0.025 0.05
Endrin (72-20-8) 608 0.025 0.05
Endrin Aldehyde (7421-93-4) 608 0.025 0.05
Heptachlor (76-44-8) _ 608 0.025 0.05
g{)eptachlor Epoxide (1024-57- 608 0.025 0.05
PCB-1242 (53469-21-9) © 608 0.25 0.5
PCB-1254 (11097-69-1) 608 0.25 0.5
PCB-1221 (11104-28-2) 608 0.25 0.5
PCB-1232 (11141-16-5) 608 0.25 0.5
PCB-1248 (12672-29-6) 608 0.25 0.5
PCB-1260 (11096-82-5) 608 0.13 0.5
PCB-1016 (12674-11-2) ¢ 608 0.13 05
Toxaphene (8001-35-2) 608 0.24 0.5

Detection level (DL} or detection limit means the minimum concentration of an analyte
(substance) that can be measured and reported with a 99percent confidence that the -
analyte concentration is greater than zero as determined by the procedure given in 40
CFR part 136, Appendix B.

2. Quantitation Level (QL) also known as Minimum Level of Quantitation (ML) — The
lowest level at which the entire analytical system must give a recognizable signal and
acceptable calibration point for the analyte. It is equivalent to the concentration of the
lowest calibration standard, assuming that the lab has used all method-specified sample







- ADDENDUM TO THE FACT SHEET
FOR NATIONAL POLLUTANT DISCHARGE
ELIMINATION SYSTEM (NPDES)
PERMIT NO. WA0023639

GENERAL INFORMATION
Facility: Salmon Creek Wastewater Treatment Plant

15100 Northwest McCann Road
Vancouver, WA 98685

, APPLICATION REVIEW

The Clark County Department of Public Works submitted an application to Ecology on June 23,
2009, for permit reissuance, and Ecology accepted it on July 16, 2009. Ecology has sufﬁ(:lenﬂy

* reviewed the application, discharge monitoring reports, and other facility information in enough

IIL

3/8/12

detail to ensure that:

e The Clark County Department of Public Works has complied with all of the terms,

conditions, requirements and schedules of compliance of the expired permit.

® Ecology has up-to date information on the waste treatment practlces and the nature,
content, volume, and frequency of its discharge.

® The discharge meets applicable effluent standards and limits, water quality standards, and

* other legally applicable requirements.

PERMIT REAUTHORIZATION

When Ecology reauthorizes a discharge permit it essentially reissues the permit with the existing
limits, terms and conditions. Alternatively, when Ecology renews a permit it re-evaluates the
impact of the discharge on the receiving water which may lead to changes in the limits, terms and
conditions of the permit.

This fact sheet addendum accompanies the permit, which Ecology proposes to reauthorize for the
discharge of wastewater to the Colubmia River. The previous fact sheet explains the basis for the
discharge limitations and conditions of the reauthorized permit and remains as part of the
administrative record. Note that the previous fact sheet refers to the Hazel Dell Sewer District.
That entity is now the Clark Regional Wastewater District.

Ecology determined it does not need to change the existing permit requirements, including
discharge limits and monitoring, to protect the receiving water receiving quality. The previous
fact sheet addressed conditions and issues at the facility at the time when Ecology issued the
previous permit in 2005. Since the issuance of the current permit, Ecology has not received any
additional information which indicates that environmental impacts from the discharge warrant a
complete renewal of the permit. The reauthorized permit is virtually identical to the previous
permit issued on June 30, 2005, with minor exceptions. Those changes are to the design loading,
Joading-related effluent limits, and an industrial user survey, noted below.






Addendﬁm to the Fact Sheet
For NPDES Permit No. WA0023639

Page 3

3/8/12

After the public comment period has closed, Ecology will prepare a response to comments
document that it will attach to this fact sheet addendum. The response to comments will include
the resultant changes to the permit and either address each comment individually or summarize
the substantive comments and respond. Ecology sends a copy of the response to comments to all
parties who submitted comments. Ecology will include the response to comments in this fact
sheet addendum.

RECOMMENDATION FOR PERMIT ISSUANCE

Ecology proposes to reissue this permit for five years.






Addendum to the Fact Sheet
For NPDES Permit No. WA0023639
Page 5
APPENDIX B—RESPONSE TO COMMENTS
Ecology received comments from Clark Regional Wastewater District on December 21, 201 1.

Comment 1:

Page 9, Section S2.B. - The Permittee shall submit the first quarterly monitoring report
(for2012) by and the first report for pollutants monitored annually by
February 15, 2012 (for the year 2011).

Currently the dates associated with the first quarterly monitoring report are blank. Please
complete.

Response 1:

Ecology was waiting until we knew what the Effective date was going to be before we
entered dates into specific sections of the permit. The dates are now complete and/or
updated.

Comment 2:

Page 24, Section S8.B. - A written report shall be submitted to Ecology with the first
report due by

Currently the date associated with the first acute toxicity report is blank. Please complete.
Response 2:

Please see Response 1.
Comment 3:

Page 26, Section S9.A. - Sampling 1s again required twice in the last year of the permit if no
chronic limit is required and a summary report of the chronic toxicity characterization is due
by Aprills, 2013.

The April 15,2013, due date appears to be in conflict with the testing requirements. Please

clarify if this date is intended to be after the initial sampling events in 2012/2013 or after the
testing in the last year of the permit. In either case, the date will need to be adjusted.

3/8/12






WASTEWATER TREATMENT PLANT MONITORING REPORT
Permit No. WA0023632 Month Year
‘Facility Name Salmon Creek Wastewater Treatment Plant County Clark
Receiving Water k Columbia River Piant Operator

Plant Type Activated Sludge with UV Disinfection . Population
; EFFLUENT

4 5/'WEEK 5/WEEK{ 5/WEEK S5/WEEKJ CONT § CONT § DAILY § 3/WEEK

BOD 5-DAY
MG/

BOD 5-DAY

% REMOVAL
BOD 5.DAY
LBS/DAY

TSS

MG/L

TSS

% REMOVAL
TSS

LBS/DAY

pH (DAILY MIN)
ISTANDARD UNITS
pH (DAILY MAX)
STANDARD UNITS
~ECAL COLIFORM
4100 ML

TOTAL AMMONIA
MG/L

QOF I O g g Qi POE

©

N
(e}

E-y
—

—
N

-
(o8]

RN
FaN

—
[®1

N
[*2]

N
~J

N
o

N
O

N
(]

Ny
—

N
M

N
o8]

Ny
I

3]
1

N
[e2]

N
Ry

Ny
o

N
©

W
(]

w
iy

Please Circle ALL Permit Violations Mail to P.O. Box 47775, Olympia WA 98504-7775
AVG=Average AVW =Highest Weekly Average GEM=Geometric Mean MAX=Maximum MIN=Minimum
GWMi7=highest 7-day Geometric Mean

| ceriify under penaity of law, that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly
gather and evaluate the information submitted. Based on my inguiry of the persen or persons who manage the system or those persons directly responsible for gathering information, the information
submitted is, to the best of my knowledge and betief, true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and

imprisonment for knowing violations.

Name and Title Signature



 WASTEWATER TREATMENT PLANT MONITORING REPORT
Permit No. WAC023639 ffonth Year
Facility Name Saimon Creek Wastewater Treatment Plant County Clark
Receiving Water Columbia River Plant Gperator

Plant Type Activated Sludge with UV Disinfection Population
EFFLUENT CONT.

Frequency] conT

DAILY MAX - DEGREE C

QO ~j O F O g ol PN —

Q0

—
[)

-
—

—_
N

-
w

—
N

—_
(o))

—
[*2]

—h
~J

-
0

-
©

)
=]

N
—_

N
N

N
w

N
D

N
[®)]

N
(o2

N
~J

N
Qo

N
€©

w
(=]

w
-

AVG=Average AVW =Highest Weekly Average GEM=Geometric Mean MAX=Maximum MIN=Minimum
GMT7=highest 7-day Geometric Mean

{ certify under penalty of law, that this document and afi attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel property
gather and evaluate the information submitted. Based on my inquiry of the person or persons who manage the system or those persons directly responsible for gathering information, the information
submitted is, to the best of my knowledge and belief, true, accurate, and complete. | am aware that there are significant penalties for submitling false information, including the possibility of fine and

imprisonment for knowing viofations.

Name and Title ; Sighature



APPENDIX B — Rerating Study

EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE



SCTP FP UPDATE 080513 RECOVERED.DOC



APPENDIX C - Utilization Review

SCTP FP UPDATE 080513 RECOVERED.DOC



SCTP FP UPDATE 080513 RECOVERED.DOC



APPENDIX D - Dewatering Engineering Report

SCTP FP UPDATE 080513 RECOVERED.DOC



SCTP FP UPDATE 080513 RECOVERED.DOC



APPENDIX E — Not Used

SCTP FP UPDATE 080513 RECOVERED.DOC



SCTP FP UPDATE 080513 RECOVERED.DOC



APPENDIX F — SCTP Process Calculations

SCTP FP UPDATE 080513 RECOVERED.DOC



SCTP Design Flows & Loads

Flows (mgd) BOD (ppd) TSS (ppd)

Average Maximum

Annual Maximum Month Peak Hour Average Annual Month Average Annual Maximum Month
Phase 4 2013 11.33 14.95 28.32 21,355 25,400 21,500 28,100
Phase 5 13.6 18.0 34.1 25,130 30,899 25,851 33,078
Phase 6 2018 14.7 19.7 37.3 27,235 33,965 28,277 35,854
Phase 7 17.4 233 44.1 32,241 40,349 33,439 42,521
Phase 8 20.1 27.0 51.1 37,386 46,912 38,745 49,375
Phase 9 2028 22.7 30.7 56.9 42,553 53,501 44,072 56,256




Screens/Washers/Compactors

Assumptions Criteria
All new match existing, 6 mm openings PHWW Capacity/screen
Manual bar screen (2.5" openings) provides back-up

Flows (mgd) # of Units
Year PHWW Existing New Total Screening Capacity
Phase 4 28.3 2 0 2 34
Phase 5 34.1 2 2 34
Phase 6 37.3 2 1 3 51
Grit Removal
Assumptions Criteria

2 vortex units provided PHWW Capacity/grit unit

Flows (mgd) # of Units
Year PHWW Existing New Total Grit Removal Capacity
Phase 4 28.3 2 0 2 50
Phase 5 37.3 2 0 2 50
Phase 6 56.9 2 0 2 50

17 mgd

25 mgd
(1/2 of Equipment
Rating)



Primary Clarifiers

Assumptions
All new match existing

Because there are always a min of 3 units,
redundancy requirements do not control

Criteria

AA SOR

PHWW SOR

AA Max Dt

Weir Loading Rates

1200 gpd/ft’
3000 gpd/ft’
2.5 hrs
10,000 - 40,000 gpd/If

per Ecology T2-2.1.1
per Ecology T2-2.1.1
per Ecology T2-2.1.3
per Ecology T2-2.1.2

Length 160 ft
Width 20 ft
Depth 11 ft
Weir Length 210 ft
Flows Capacity (mgd) - Detention Time Weir Loading Rate
(mgd) # of Units All Units in Service (hrs) (gpd/If)
AA PHWW Existing New Total AA PHWW AA AA PHWW
Phase 4 11 28 3 1 4 15 38 2.2 13488 33714
Phase 5 14 34 3 1 4 15 38 1.9 16240 40592
Phase 6 15 37 3 1 4 15 38 1.7 17465 44413

Capacity = Length x Width x SOR x # of Units / 10°

SOR = Surface overflow rate

Basin Volume = Length x Width x Depth

Detention Time = Basin Volume x # of Units / (Flow x 1.547 x 3600)

Weir Loading Rate = Flow x 10° / (Weir Length x # of Units)




Aeration Basins

Assumptions: Criteria:
SRT (days) 5.5 Per Design Criteria in Drawings

AB 1-4 Volume, Total (MG) 1.88 Max MLSS (mg/L) 3500 per Ecology T3-3.1.1
AB 5 and Future Vol, ea (MG) 0.87 Volumetric Loading (Ib BOD/1000 cf/d) 40 MOP 8
% Aerated 75% F/M (Ib BOD/Ib MLVSS/d) 0.4 MOP 8
Primary Clarifier BOD removal 30%  per 5/27/04 DOE letter
Net Secondary Yield (Ib WAS/Ib BOD) 0.85 6/10/10 - 12/25/10 data - stable, consistent nitrification, 90%
MLVSS/MLSS 80%  per 2003 data
Basin Capacity (ppd of BOD5)

Based on

Based on Volumetric

SRT

Loading Based on F/M Est. Capacity

Aeration Basins 1-4:

MMWW Capacity (total) 11,745 10,053 13,171 10,053
Aeration Basin 5 & Future Basins
MMWW Capacity (each) 5,435 4,652 6,095 4,652
Flow & Loads Existing Aeration Basins Future Basins Total
Aeration Basins 1-4 Aeration Basin 5 Aeration Basin 6 (All Units Online)
AARS MMWW  MMWW
Flow RS BOD PEBOD No. Capacity No. Capacity No. Capacity No. Capacity
(mgd) (ppd) (ppd) (ppd of BOD) (ppd of BOD) (ppd of BOD) (ppd of BOD)
Phase 4 11.33 25,400 17,780 1 10,053 1 4,652 1 4,652 3 19,358
Phase 5 13.64 30,899 21,629 1 10,053 1 4,652 2 9,305 3 24,011
Phase 6 14.67 33,965 23,775 1 10,053 1 4,652 2 9,305 5 24,011

Capacity Based on SRT = (8.345 x Volume x MLSS) / (Yield x SRT)

Capacity Based on Volumetric Loading = (Volume x 1000 / 7.48) x Volumetric Loading
Capacity Based on F/M = (% Aerated x Volume) x (Max MLSS x MLVSS/MLSS) x 8.345 x F/M

MMWW = Max Month Wet Weather
RS = Raw Sewage
PE = Primary Effluent




Aeration Capacity - Blowers

Assumptions: Criteria:
Total capacity assumes largest blower out of service for each train
Cw 1.5 per 2007 data Effluent BOD 15 mg/l
Ib O2/Ib BOD 1.25 per 5/27/04 DOE letter PE NH,3 35 mg/l per 2007 data
Ib O2/Ib TKN removed 4.6 Orange Book SE Ammonia 15 mg/L
TKN/NH; 1.2 per 2007 data Primary Clarifier BOD Removal 30% per 5/27/04 DOE letter
alpha 0.5 M&E Cs 10.53 M&E Peaking Factor 1.70
beta 0.95 M&E Csy 9.08 M&E
T 13 Psite 14.7
theta 1.024 M&E Psc 14.7
AB 1-4 AB 5-6
Volume 1.88 MG Volume (total) 1.74 MG
SOTE 25% (based on Sanitaire literature and basin config.) SOTE 35% (based on Sanitaire literature and basin confic
Blower Capacity 3,300 scfm Blower Capacity (Largs 4,500 scfm

Blower Capacity (Sma 2,500 scfm

Flows and Loads

Oxygen Transfer Rates

AA RS AA PE AA PE AOR/
AA Flow BOD BOD NH, AOR SOR SOR
(mgd) (ppd) (ppd) (ppd) (ppd) (ppd)
Phase 4 11.33 21,355 14,949 3,307 27,346 0.3966 117,209
Phase 5 13.64 25,130 17,591 3,982 32,416 0.3966 138,939
Phase 6 14.67 27,235 19,064 4,282 35,044 0.3966 150,205
AB 1-4 AB5-6
# of #of New Total Blower
Flow Split Air Req'd Blowers Blowers Capacity Flow Split Air Req'd # of Blowers # of New Blowers Capacity
(scfm) (scfm) (scfm) Large Small Large Small (scfm)
Phase 4 48% 9,000 3 1 9,900 52% 7,000 2 0 0 1 11,500
Phase 5 36% 8,000 3 1 9,900 64% 10,200 2 0 0 1 11,500
Phase 6 1% 9,900 3 1 9,900 59% 10,100 2 0 1 1 11,500

AOR = PE BOD x Ib O%/Ib BOD + (PE NH; - SE NHg)* Ib O2/Ib TKN*TKN/NH;

AOR/SOR = theta’(T-20) x alpha x (beta x Cs - Cw) / Csyq
SOR = Peaking Factor x AOR / AOR/SOR
Air Required = Flow Split x SOR x 0.04 / SOTE
0.04 = conversion of Ib O,/d to scfm

MMWW = Max Month Wet Weather
RS = Raw Sewage
PE = Primary Effluent

AOR = actual oxygen water transfer rate in process (ppd)
SOR = standard oxygen transfer rate (ppd)
alpha = Kla(wastewater) / Kla(cleanwater)
beta = field / standard condition saturation ratio
Cs = oxygen saturation concentration for tap water at field operating conditions, mg/L
Cw = operating oxygen concentration, mg/L
Csyo = 0xygen saturation concentration for tap water at 20 deg C, mg/L
T = temperature of wastewater in design conditions (deg C)
theta = temperature and pressure correction for Kla
Psite = operating ambient pressure (psia)
Psc = standard condition ambient pressure (psia)
SOTE = O, transfer efficiency



Secondary Clarifiers

Assumptions Criteria
SC 1&2 abandoned when AB 7 constructed, MMWW SOR 650 gpd/ft2